



CHINA STEEL



品質證明書 TEST CERTIFICATE

中國鋼鐵股份有限公司

CHINA STEEL CORPORATION

中華民國高雄市小港區中鋼路1號

1 CHUNG KANG ROAD HSIAO KANG, KAOHSIUNG 81223

TAIWAN, REPUBLIC OF CHINA

TEL: (07) 802-1111 FAX: (07) 802-2511, (07) 801-9427

E-mail: t21lme@mail.csc.com.tw

B0177-01

COMPANY REGISTRATION NUMBER: 304-14-175 0790

客戶名稱
CUSTOMER
大中國鋼鐵股份有限公司
TAH CHUNG STEEL CORP.

產品名稱
PRODUCT
ROD-CARBON STEEL

發票號碼
INVOICE NO.
AM48708012

證明書編號
CERTIFICATE NO.
09031080177

規格名稱
SPEC.
JIS G3507-1 SWRCH8A (GCMQ2)

客戶編號
CUSTOMER NO.
57001161

中鋼訂單編號
CSC ORDER NO.
DW7978J

交運日期
SHIPPING DATE
MAR. 09, 2020

證明書日期
T/C ISSUE DATE
MAR. 10, 2020

檢驗
INSPECTION
CSC MILL INSPECTION

T/C 01

客戶訂單編號
CUST. ORDER NO.

項目 ITEM NO.	產品序號 SEQ. NO.	尺寸 DIMENSIONS			數量 QTY	質量 MASS kg	爐號 HEAT	化學成分 CHEMICAL COMPOSITION %									備註 REMARKS
		直徑/ DIA./THICK mm	寬度 WIDTH	長度 LENGTH mm				C	Mn	P	S	Si	Cu	Ni	Cr	Al	
001DX749	01	5.50		CO1L	6	8,994	3HC11	8	34	12	7	4	1	1	2	32	
		TOTAL:															

註釋
NOTES

SURVEYED BY

茲證明本表所列產品，均依材料規格製造及試驗，並符合規格之要求。
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION

冶金技術處 處長
GENERAL MANAGER, METALLURGICAL DEPARTMENT

Shen-Chin Huang